) Parts List
Oserles 700 SERIES P;g;?:o Rev
) ET CONTROL 700.1A F
Parts List ' 12002
EXIT DEVICES .
FUNCT ION SPRE00
8400 KDBE00

; PP8600
B300 12-4D8400 8500 86002 WD8600 PRBEGO
704 — 704 — i —
04 744 % — T T T Pr—— ——
- 7064 706-12 | 706-4 | 706-6

s 746—4% ] e 746—4% 746~6%
o 710 710-4 710 710 710-4 710-6
740 % 740—4% 740 * p— 740-4% | 740-6%
- 713 713-4 713-8 713-1& | 713-4 | 713-6

743 * T743-4% 743-8% s 743—-4% 743-6%
15 715 715-4 715-8 | 715-12 | 715-4 | 715-6
16 —_ e B B — R e
73 — T4 773-8 773-12 | 773-4 | 773-6
74 — 774—4 774-8 774-1e 774-4 774-6
75 775 —— —e e — —
76 776 — — —s — —
77 — S— m—— pRm——
78 —_ — —— —_— — E—

x 740, 743, 744 & 746

ARE FREEWHEEL ING LEVERS
QD = DESIGNATES DISCONT INUED
PRODUCTS




) Parts List
O SEF €8 700 SERIES ;g%e r;*; ReFv
, ET CONTROL ,
Parts List o —
EXIT DEVICES
[S8600 o SPETO00 e
PUNCTION | LPee00 | yogzgg |  PP7O0 8800 KCBg0D | 8900
— 704 704 704
0% — 744 % 744 % | 744 %
706-6 706 706-8 | 706-8 | 706-8
0B 746-6% | 746 % | 746-B% | 746-8% | 746-8% | —
o 710-6 710 710 710 710 710
740-6% | 740 % 740 % | 740 % 740 % | 740 *
713-6 713 713-8 | 713-8 | 713-8 713
13 TA3-6% | 743 % | 743-8% | 743-8% | 7435-8% | 743 %
15 715-6 715 715-8 | 715-8 | 715-8 715
6 —— 716 — 716
73 773-6 773 7735-8 p—
74 7745 774 774-R p—
75 775-8 | 775-8 775
76 —— 17768 | 776-8 776
77 1 777-8 | 777-8 777
78 ——— [ 778-8 | 778-8 778
* 740, 743, 744 & 746
ARE FREEWHEEL ING LEVERS
@ & DESIGNATES DISCONTINUED
PRODUCTS
Q




Parts List

Page No  Rev
700,1-1 B

3/22/02

1988

1

F LEVER

OSG#’TES ET CONTROL
] LEVER STYLES
Parts List
NOTE: LEVERS LISTED ARE FOR USE WiTH ET CONTROLS
MANUFACTURED AFTER SEPTEMBER 25,
A LEVER 82-0151 (RH E LEVER
82-0152 (LH 82-0154

I

Y LEVER 82-0531
82—-0530

==

S LEVER 82-0523
B2-0g22

~9

G LEVER 82-0527
B82-0526

J
J

J LEVER
97-0486

(s

)

. LEVER
97-0485

h

it
LH
W LEVER
82-015%

)

RH B LEVER
% 3 82-0153

82-0155

C LEVER
97-0367

)

P LEVER
97-0484

i

R LEVER
82-0517



Parts List

Page No Rev
700.2 F

(:) series 7%£MEE§$ES
Parts List 704 & 710
ITEM| PART NO. DESCRIPTION QTY
97-0427 CASE (704) =
! 97-0429 | CASE (710) ¢ 1
2 LEVER HANDLE * % 1
3 97-0477 BUSHING INSERT 1
4 97-0522 LOWER HUB PLATE 1
5] 82-0184 CAP NUT 1
7 CYLINDER (704 ONLY) * @ 1
12 01-1183 MACHINE SCREW 1
13 97-0573 SPINDLE 1
15 68-1393 RETAINING CLIP 1
24 13-0086 BACKPLATE (704 ONLY) 1
13-0074 CONNECT ING SCREW (704 ONLY)
25 13-0075 CONNECT ING SCREW (704 ONLY) 2
(2 172 DOOR)
01-4451 THRU BOLT 1,4-20 x 2 3/8 (1 3/4 DOOR) 2
01-4372 THRU BOLT 1,4-20 x 2 5/8 (2 DOOR)
01-4373 THRU BOLT 1,4-20 x 2 7/8 (2 1/4 DOOR)

77172003

¥ SPECIFY FINISH

@ SPECIFY #34
CYL INDER BY
KEY NG
REQUIREMENTS

FOR 8300 OR
900 SPECIFY
#46 CYL INDER)

+* SPECIFY LEVER
DESIGN BY HAND

NOTE: CASE NOT
AVA|LABLE
OR 32D

IN 32



Parts List

Page Ne Rev
700.3 E

7/272003

S
Oseries 7o
Parts List N
I TEM] PART NO, DESCRIPTION QTY
1 97-0435 CASE # 1
2 e LEVER HANDLE * % 1
3 97-0477 BUSHING INSERT 1
4 97-0522 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
12 01-1183 MACH INE SCREW 10-32 x 5/16 1
13 g97-0573 SPINDLE 1
15 68-1393 RETAINING PLATE 1
28 68-0853 BRACKET 2
29 01-1478 MACHINE SCREW 1,4-20 x 3/8 2
01-4451 THRU BOLT 1,4-20 x 2 38 (1 374 DOOR)
01-4372 THRU BOLT 1,4~20 x 2 5/8 (2 DOOR) 2
01-4373 THRU BOLT 1,4-20 x 2 7/8 (2 1/4 DOOR)

* SPECIFY FINISH

+ SPECIFY LEVER DESIGN BY HAND

NOTE: CASE NOT AVAILABLE I[N 32 OR 32D

> O




. Parts List

() series 700 SERIES Page o Rov

, CONTROL 700.3-1 C

Parts List 710-6 7/2/03
ITEM| PART NO. DESCRIPTION QTY

1 97-0523 | CASE # 1
2 LEVER HANDLE # * 1
3 97-0477 |[BUSHING INSERT 1
4 97-0522 | HUB PLATE 1
5 82-0184 | CAP NUT 1
12 01-1183 MACHINE SCREW 10-32 x 5,16 1
15 97-0573 |[SPINDLE 1
15 68-1393 |RETAINING PLATE 1
28 68—-1254 |[BRACKET 1
29 01~1478 | MACHINE SCREW 1,4-20 x 3/8 [
01-4451 THRU BOLT 1,4-20 x 2 3,8 2

* SPECIFY FINISH

+ SPECIFY LEVER DESIGN BY HAND
NOTE: CASE NOT AVAILABLE IN 32 OR 32D
NOTE: 700-6 ET CONTROL 1S ONLY AVAILABLE

FOR 1-3/4 DOORS




(Vseries
Parts List

700 SERIES
ET LEVER
CONTROL

Parts List

Fage No  Rev
700.4 F

T06 & 713

[ TEM

PART NO.

DESCRIPT | ON

aQry

CASE

LEVER HANDLE % £

27-0477

BUSHING INSERT

87-0528

LOWER HUB PLATE

B2-0184

CAP NUT

01-1182

CAP SCREW

CYL INDER ASSEMBLY + &

97-0350

COLLAR =+

13--0180

CYLINDER NUT

607-2

LOCKING SLIDE REPLACEMENT KIT {706)

807-1

LOCKING SLIDE REPLACEMENT KiT {713)

ﬁ o |e m-uLm | pJ LI N | =

01-1183

MACHINE SCREW #10-32 % 5/16

—t o o e | ] ] S A A

-
€}

730-1

SPINDLE RETROFIT KIT (1 3/4* DOOR)

730-2

SPINDLE RETROFIT KIT (2~ DooR)

730-3

SPINDLE RETROFIT KIT (2 1,4* DOOR)

b

18

01-4507

GROOV PIN

970425

HUB SPRING (ALL OTHER LEVERS)

19

97-05886

HUB SPRING (J LEVER ONLY)

20

97-0557

FUSIBLE LINK

01-4451

THRU BOLT 1,4-20 x 2 3/8 (1 374 DOOR)

01-4372

THRU BOLT 1/4-20 x 2 5/8 (2 DOOR)

014373

THRU BOLT 1r4-20 x 2 7/B {2 1,4 DOOR)

7/1/2003

+ SPECIFY FINISH

@ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

% SPECIFY LEVER DESIGN
BY HAND

NDTE: 807 KIT CONTAINS
ALL PARTS NEEDED TO
REPLACE LOCKING SLIDE.

NOTE: 730 KIT |INCLUDES
ITEMS 4, 12, 18, 20
AND THRU BOLTS FOR
SPEC|FIED DOOR THICKNESS.




Parts List
Oseri es 78 pies e
Parts List 706-4 & 7134 1,1,2002
I TEM| PART NO. DESCRIPTION QTY
1 —— | CASE 1
2 LEVER HANDLE * % 1
3 | 87-0477 | BUSHING INSERT 1
4 | 97-0528 | LOWER HUB PLATE 1
5 | 82-0184 | CAP NUT 1
6 | 01-1182 | CAF SCREW T |, spEciFY FINISH
7 CYL INDER ASSEMBLY # # 1 @ SPECIFY #41 CYLINDER
8 | 97-0350 |COLLAR « 1 BY KEYING REQUIREMENTS
e} 13-0180 | CYLINDER NUT i + SPECIFY LEVER DESIGN
10 |807-2 | LOCKING SLIDE REPLACEMENT KIT (706) | NOTE‘{ ESI;DK” -
607—1 | LOCKING SLIDE REPLACEMENT KIT (713) <
ALL PARTS NEEDED TO
730-4 [RETROFIT KIT (1 3/4 DOOR) REPLACE LOCKING SLIDE.
730-6 |RETROFIT KIT (2 1/4 DOOR) ALL PARTS NEEDED TO
18 | 01-4507 [GROOV PIN 2 REPLACE SPINDLE
o | 97-0425 [HUB SPRING (ALL OTHER LEVERS) | AND APPROPRIATE THRU
§7-0566 | HUB SPRING (J LEVER ONLY) BOLT KIT.
21 | 97-0347 | LOCKING SLIDE SPRING 1
26 | 68-0852 | CAM 1
27 | 61-1027 |MACHINE SCREW 10-24 x 3/& 1
28 | 68-0853 | BRACKET 2
29 | 01-1478 |MACHINE SCREW 1/4-20 x 3/8 2
D1-4451 |THRU BOLT 1,420 x 2 3/8 (1 3/4 DOOR)
01-4372 |THRU BOLT 1,420 x 2 5/8 (2 DOOR) 2
01-4373 |THRU BOLT 41,426 x 2 7/8 (2 1,4 BOOR)|




Parts List

Page Ne  Raw
700.6 E

(:) . 70? SE&&ES
Series "CONTROL
Parts List DS ETD
[ TEM PART NO. DESCRIPTION QTY
1 CASE 1
2 LEVER HAMDLE + # 1
3 97-0477 BUSHING INSERT 1
4 97-0480 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
G 01-1182 CAP SCREW i
7 CYL [NDER ASSEMBLY # & |
& 97-0350 COLLAR =* 1
= 13-0180 CYLINDER NUT 1
10 607-2 LOCKING SLIDE KIT (708) 1
6071 LOCKING SLIDE KIT (713}
13 730-7 SPINDLE KIT (1 3/4- pooR) 1
730-8 SPINDLE KIT (2 poor)
730-8 SPINDLE KIT (2 1,4~ DOCR)
18 01-4507 GROOV PIN 2
19 97-0425 HUB SPRING (ALL OTHER LEVERS) 1
97-0568 HUB SPRING (4 LEVER ONLY)
01-4451 THRU BOLT 1,420 x 2 38 {1 374 DOCR)
01-4372 THRU BOLT 1,420 x 2 5,8 {2 DOOR} 2
01-4373 THRU BOLT 1,420 x 2 7/8 {2 1,4 DOCR)

5/29,2002

* SPECIFY FINISH

@ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

+ SPECIFY LEVER DESICN
BY HAND

NOTE: 607 KIT CONTAINS ALL
PARTS NEEDED TO REPLACE
LOCKING SL1DE

NOTE: 730 KIT INCLUDES
ITEMS 4, 12, RETAINING
PLATE, SCREW, AND
THRUBOLTS FOR SPECIFIED
DOOR THICKNESS



. Parts List
O series 700 SERIES bage o Rey
ET LEVER
" CONTROL 700.86-1 E
Parts List 706-6 & 713-6 1/1,/2002
| TEM| PART NO. DESCRIPTION QTY
1 CASE 1
2 LEVER HANDLE = * 1
3 [ 97-0477 |BUSHING INSERT 1 + SPECIFY FINISH
5 | 82-0184 | CAP NUT 1
@ SPECIFY #41 CYLINDER
6 |01-1182 | CAP SCREW 1 BY KEYING REQUIREMENTS
7 - | CYLINDER ASSEMBLY * @ . 1
8 | 97-0350 | COLLAR = 3 t SI}?]ECJFY LEVER DESIGN BY
9 [ 13-0180 | CYLINDER NUT 1 AR
10 607-2 | LOCKING SLIDE REPLAGEMENT KIT (706) 1 NOTE: 700-6 ET CONTROL
607-1 LOCKING SLIDE REPLACEMENT KIT (713) {533§LEOSXQILABLE FOR
12 | 01-1183 |[MACHINE SCREW #10-32 x 5,16+ 1
13 730-1 [SPINDLE RETROFIT KIT (1 3,4 poor)| 1 NOTE: T%QMEIIZIN%UD%
14 | 97-0480 | LOWER HUB PLATE 1 20 AND TURU BOLTS
18 | 01-4507 | GROOV PIN 2 01-4451
97-0425 | HUB SPRING (ALL OTHER LEVERS)
19 1 NOTE: 607 KIT INCLUDES ALL
97-0566 | HUB SPRING (J LEVER ONLY) PARTS NEEDED TO REPLACE
20 | 97-0557 |FUSIBLE LINK 1 THE LOCKING SLIDE.,
21 | 97-0347 | LOCKING SLIDE SPRING 1
28 | 68-1254 | BRACKET . 1
29 | 01-1478 | MACHINE SCREW 1,420 X 3,8 1
>

01-4451

THRU BOLT 1,420 x 2 3/8 (1 3/4 DOOR)




Oseries 7 e
Parts List 715

CONTROL

Parts List

Paga No  Rev
700.7 F

I TEM

PART NO,

DESCRIPT | DN

ory

CASE

LEVER HANDLE # %

970477

BUSH ING [NSERT

97-0528

LOWER HUB PLATE

82-0D184

CAP NUT

D1-1182

CAP SCREW

07-0355

LOCKING SLI1DE

el el et e L I Y T Y

ol o] » ]l =

D1-1183

MACHINE SCREW i0-32 x 5/18

-
¥

730-1

SPINDLE RETROFIT KIT (1 3,4 poor)

730-2

SPINDLE RETROFIT KIT (2 poor)

730-3

SPINDLE RETROFIT K|T (2 1r4 POCR)

—

01-4507

GROOV PIN

18

87-0425

HUB SPRING (ALL OTHER LEVERS}

97-0B66

HUB SPRING (J LEVER ONLY)

20

970857

FUSIBLE LINK

il —al = N3

21

97=-0571

LOCK NG SLIDE SPRING

01-4451

THRU BOLT 1,4-20 x 2 378 (1 3,4 DOOR)

0i-4372

THRU BOLT 1,420 x 2 5/8B (2 DOOR)

01-4373

THRU BOLT 4sa20 x 2 7/B (2 1/4 DOOR)

3% ]

5/25/2002

» SPECIFY FINISH
& SPECIFY LEVER DES|GN
BY HAND

NOTE: 730 KIT INCLUDES
ITEMS 4, 12, 18, 20 AND
THRUBOLTS FOR SPECIFIED
DOOR THICKNESS.




Parts List

Page No  Rev
700.8 F

Oseries 785
. CONTROL
Parts List 715-4
ITEM| PART NO. DESCRIPTION QTY
1 CASE ]
2 LEVER HANDLE + % 1
3 87-0477 BUSHING INSERT 1
4 97-0528 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW 1
10 706-1 LOCKING SLIDE KIT i
730-4 RETROFIT KIT {1 374 DOOR)
13 730-5 RETROFIT KIT (2 DOOR) 1
730-6 RETROFIT KIT (2 1,4 DOCR)
15 £8-1393 RETAINING PLATE 1
18 01-4507 GROOV PIN 2
19 97-0425 HUB SPRING (ALL COTHER LEVERS) ;
97-0586 HUB SPRING (J LEVER ONLY)
21 97-0571 LOCKING SLIDE SPRING 1
26 68-0852 CAM 1
27 01-1027 MACHINE SCREW 10-24 x /8 1
28 68-0853 BRACKET 2
29 01~147_?8 MACHINE SCREW 1,4-20 x 3-8 2
01-4451 THRU BOLT 1,4-20 x 2 3/8 {1 374 DDDR)
01-4372 THRU BOLT 1,420 x 2 8/8 (2 DOOR) 2
01-4373 THRU BOLT 1/4-20 x 2 778 (2 1/4 DOOR)

5,29/2002

* SPECIFY FINISH

+ SPECIFY LEVER DES{GN
BY HAND

NOTE: 706 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE LOCKING
SLIDE

NOTE: 730 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE SPINDLE
AND APPROPRIATE THRU
BOLT KIT

O



Parts List

Page No  Rev
700.9 E

5,/29/2002

Oseries QI
Serl CONTROL

Parts List e
iTEM| PART NO. DESCRIPTION Q7Y
1 —_— CASE 1
2 LEVER HANDLE =+ + 1
3 97-0477 BUSHING INSERT 1
&4 97-0480 LOWER HUB PLATE 1
B 82-0184 CAP NUT 1
6 a1-1182 CAP SCREW i
10 6071 LOCKING SLIDE KIT 1
13 730-7 SPINDLE KIT (1 3/4* DOOR) 1

730-8 SPINDLE KIT {2+ pCOR)
730-9 SPINDLE KIT (2 1/4= DOSR)

18 01-4507 GROOV PIN 2
19 87-0425 HUB SPRING (ALL GTER LEVERS) 1

97-0566 HUB SPRING (J LEVER ONLY)

01=4451 THRU BOLT 1/4-20 x 2 378 {1 374 DOCR)

01=-4372 THRU BOLT 1,4-20 x 2 5/6 {2 DOCR) 2

01=-4373 THRU BOLT 1,4-20 x 2 7/8 {2 1/4 DOCR)

2 SPECIFY FINISH

+ SPECIFY LEVER DESIGN BY HAND

NOTE: 607 KIT CONTAINS ALL PARTS NEEDED
TO REPLACE LOCKING SLIDE

NOTE: 730 KIT CONTAINS ALL PARTS NEEDED
TO REPLACE SPINDLE |INCLUDING THRUBCLTS
FOR SPECIFIED

DOOR THICKNESS

b




Parts List

Page No  Rev
700.9-1 F

Oseries 7 ey
Parts List 715-6

| TEM| PART NO. DESCRIPTION QTyY
1 CASE 1
s : LEVER HANDLE * % 1
5 97-0477 | BUSHING INSERT 1
5 82-0184 | CAP NUT 1
6 01-1182 | CAP SCREW 1
10 607-1 LOCKING SLIDE KIT 1
12 | 01-1183 | MACHINE SCREW #10-32 x 5/16" 1
13 730-1 |SPINDLE RETROFIT KIT (1 3,4 poor) | 1
14 | 97-0480 | LOWER HUB PLATE 1
18 | 01-4507 | GROOV PIN 2
19 97-0425 | HUB SPRING (ALL OTHER LEVERS) 1

97-0566 | HUB SPRING (J LEVER ONLY)
20 |[97-0557 | FUSIBLE LINK 1
28 | 68-1254 | BRACKET 1
29 | 01-1478 |MACHINE SCREW 1,4-20 x 3/8 1

01-4451 |THRU BOLT 1,4-20 x 2 3/8 (1 3/4 DOOR) 2

5/29,2002

*+ SPECIFY FINISH

+ SPECIFY LEVER DESIGN
BY HAND

NOTE: 700-6 ET CONTROL
IS ONLY AVAILABLE
FOR 1-3/4 DOORS

NOTE: 607 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE LOCKING SLIDE

NOTE: 730 KIT INCLUDES
ITEMS 12, 14, 19, 20
AND THRU BOLTS 01-4451




Oseries 7%

Parts List

Page No  Rev
700.1¢ F

) CONTROL
Parts List 716
I TEM| PART NO. DESCRIPTION QTY
i CASE 1
2 LEVER HANDLE = % 1
3 | 97-0477 |BUSHING |NSERT 1
4 | 97-0528 | HUB PLATE 1
5 B2-0184 | CAP NUT 1
6 01-1182 | CAP SCREW 1
7 [ — CYLINDER # @& 1
10 | 87-0439 | LOCKING SLIDE 1
11 | 87-0571 |LOCKING SLIDE SPRING 1
12 | G1-1183 | MACHINE SCREW #10-32 x 5,16 1
7301 SPINDLE RETROFIT KIT {1 3/4 DOOR)
13 730-2 |SPINDLE RETROFI[T KIT (2 poor) 1
730-3 |SPINDLE RETROFIT KIT (2 1/4 BOOR)
18 | 01-4507 | GROOV PIN 2
18 87-0425 |[HUB SPRING (ALL OTHER LEYERS) 1
87-0566 | HUR SPRING {J LEVER ONLY)
20 | 97-0557 | FUSIBLE L!NK 1
24 13-0086 | BACKPLATE (8B16 ONLY)
13-0074 | CONNECT ING SCREW (8818 ONLY)
25 [13-0075 | CONNECT ING SCREW (8518 CNLY) 2
{Z 1,2 DDOR AND OVER)
01-4451 |THRU BOLT 1/4-20 x 2 3/8 (1 3/4 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5/8 {2 DOOR) 2
01-4373 |THRU BOLT 1rs420 x 2 7/8 (2 174 DOOR)

S/28/2002

+ SPECIFY FINISH

@ SPECIFY CYLINDER SiZEs#
BY KEYING REQUIREMENTS

22 $#34 CYLINDER FOR 8816
#46 MORTISE CYLINDER

FOR 8916 AND 0916

+ SPEC/FY LEVER DESIGN BY
HAND

NOTE: 730 KIT INCLUDES
ITEMS 4, 12, 19, 20 AND
THRU BOLTS FOR DOOR
THICKNESS SPECIFIED.




Parts List

Page Na  Rev
7a0.11 D

OS&FIES 700 SERIES
) FREEWE%ELING

Parts List ek
ITEM| PART NO. DESCR|PT ION QmrYy
1 CASE 1
2 LEVER HANDLE =+ % i
3 970477 BUSHING INSERT 1
4 97-0478 LOWER HUE PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW i
7 RIM CYLINDER (744 ONLYY * @ i
12 D1-1183 MACH [NE SCREW 10-32 x 5/16 1
13 | 97-0482 |SPINDLE 1
1B ﬁl~4502 GROOV PIN 2
15 87-0425 HUB SPRING (ALL OTHER LEVERS) ;

§7-0568 HUB SPRING (J LEVER ONLY)
24 13-00886 BACKPLATE (744 OHLY} 1

13-0074 CONNECT ING SCREW (744 ONLY)

2

25 13-0075 CONE\’ZEEI; %SE&EEVE%EH ONLY)

01-4451 THRU BOLT 1,420 x 2 3/8 (1 34 DOOR)

n1—437_2 THRD BCOLT 1,4-20 x 2 5,8 (2 DOOR) 2

01-4373 THRU BOLT 1,4-20 x 2 7/8 {2 1,4 DOOR)

1/1/2002

+ SPECIFY FINISH

@ SPECIFY #34 CYLINDER
(#46 CYLINDER FOR
B300 OR BS00)

BY KEYING
REQU]REMENTS

+ SPECIFY LEVER DESIGN
BY HAND




Parts List

Page No  Raw
700,12 C

OSGI’IGS 700 SERJES
) FREEWE%ELING

Parts List ki
ITEM| PART NO. DESCRIPTION QTY
1 CASE = 1
] R LEVER HANDLE * % 1
3 970477 BUSHING [NSERT 1
4 97-0478 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
3 01-1182 CAP SCREW 1
12 01-1183 MACHNE SCREW 10-32 x 5-16 1
13 97-0482 SP INDLE 1
18 014507 GROOV PIN 2
19 97-0425 HUB SPRING (ALL OTHER LEVERS) ]

97-0566 HUB SPRING (J LEVER ONLY)
28 68-0853 BRACKET 2
z9 01-1478 MACHINE SCREW 1,4-20 % 3,8 2

ﬁ1—445_1 THRU BOLT 1,4=20 x 2 3/8 (i 3,4 DOOR)

01-4372 THRU BOLT 1,4-20 x 2 5/8 (2 DOOR) 2

01-4373 THRU BOLT 1,4-20 x 2 7/8 (2 1,4 DOOR)

17172002

¥ SPECIFY FINISH
+ SPECIFY LEVER DESIGN
BY HAND



Parts List

Page No  Rev
700.12-1 C

1/1/2002

OSEI’ISS 700 SERIES
) FREEWE%ELING
Parts List -
|TEM[ PART NO. DESCR | PTION QTY
1 — CASE 1
2 LEVER HANDLE * # 1
3 97-0477 | BUSHING INSERT i
4 97-0478 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW 1
12 01—-1183 MACHINE SCREW 1032 x 5/16 1
13 97-0482 | SPINDLE 1
18 01-4507 GROOV PN 2
' 97-0425 HUE SPRING (ALL OTHER LEVERS) "
97-0568 HUB SPRING (J LEVER ONLY)
28 68-1254 BRACKET 1
20 10-1478 MACHINE SCREW 1,4-20 X 3.8 1
01-4451 |THRU BOLT 1,4-20 x 2 3/8 (1 34 DOOR) | 2

* SPECIFY FINISH
+ SPECIFY LEVER DESIGN BY HAND




(Oseries 70 series

FREEWHEEL ING

Parts List

Page No Rev
700,13 E

Parts List 1
ITEM| PART NO. DESCRIPTION QTY
1 CASE 1
2 LEVER HANDLE ¢ % 1
3 | 97-0477 |[BUSHING ENSERT 1
4 | 97-0478 | LOWER HUB PLATE i
5 | 82-0184 | CAP NUT 1
B | 01-1182 | CAP SCREW 1
"7 — CYLINDER + & 1
8 | 97-0350 | COLLAR = i
9 13-0180 | CYLINDER NUT 1
10 607-3 | LOCKING SLIDE REPLACEMENT KIT (743) | 1
| 97-3092 | SPINDLE ASSEMBLY (1 3/4° DOOR)
13 | 97-3093 |[SPINDLE ASSEMBLY (2 DOCR) 1
97-3094 |SPINDLE ASSEMBLY (2 1/4" DOOR)
14 | 97-047¢ | SPINDLE LOCKING HUB 1
15 | 97-0527 | RETAINING RING 1
16 | 97-0499 | GUIDE 2
17 | D1-1154 | MACHINE SCREW 5-32 x 1/4 2
18 | D1-4507 | GROOV PIN ]
19 97-0425 | HUB SPRING (ALL OTHER LEVERS) | ,
97-0566 [ HUB SPRING (J LEVER ONLY)
01-4451 |[THRU BOLT 1,4-20 x 2 3/8 (1 3/4 DOOR)
01-4372 |THRU BOLT 1,4-20 x 2 5,8 (2 DOOR) 2
01-4373 |THRU BOLT 1,/4-20 x 2 7/8 (2 1/4 DOOR)

1/1/2002

+ SPECIFY FINISH
# SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS
+ SPECIFY LEVER DESIGN BY
HAND
NOTE: B0O7 KIT CONTAINS
ALL PARTS NEEDED TO
REPLACE LOCKING SLIDE,



Parts List

Page Ne  Rev
700,14 E

01-4373

THRU BOLT 1,4-20 & 2 7/B (2 1/4 DOOR)

(O series 700 SERIES
) FREEW}Ei'%ELIMG
Parts List g
ITEM| PART NO. DESCRIPTION QTY
1 CASE 1
2 e LEVER HANDLE = + 1
3 §7-0477 BUSHING INSERT i
4 §7-0478 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
3] 01-1182 CAP SCREW 1
7 CYLINDER * & 1
B 97-0350 COLLAR = 1
9 13-0180 CYLINDER NUT 1
10 BO7-3 LOCK ENG SLIDE REPLACEMENT KIT (743) 1
97-3098 SPINDLE ASSEMBLY (1 3/4° DOCR)
13 87-3099 SPINDLE ASSEMBLY (2* DOOR) 1
97-3100 |[SPINDLE ASSEMBLY (2 1/4* DOOR)
14 97-0479 SPINDLE LOCKING HUB 1
16 97-0499 GUIDE 2
17 01-1154 MACHINE SCREW 6-32 x 14 2
18 014507 GROOV FIN £
10 97-0425 HUB SPRING (ALL OTHER LEVERS) 1
"= 87-0586 HUB SPRING (J LEVER ONLY)}
26 658-0852 CAM i
27 01-1027 MACHINE SCREW 10-24 x 3-8 1
28 68-0853 BRACKET 2
29 01-1478 MACHINE SCREW i,4-20 x 3/8 2
01=-4451 THRU BOLT 1s4-20 x 2 378 {1 3/4 DOOR)
01-4372 THRU BOLT 1/4-20 x 2 5/8 (2 DOCR) 2

17172002

% SPECIFY FINISH

¢ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

+ SPEC|FY LEVER DESIGN BY
HAND

NOTE: 607 KIT CONTAINS ALL
PARTS NEEDED TO REPLACE
LOCKING SLIDE



Parts List
Useries s o s
; ET .
Parts List 743-8 1/1/2002
ITEM| PART NO. DESCR | PT [ON QTY
1 CASE 1
2 LEVER HANDLE * * 1
3 97-0477 | BUSHING INSERT 1
4 97-0478 | LOWER HUB PLATE 1
5 82-0184 | CAP NUT 1
6 01-1182 | CAP SCREW 1
7 CYLINDER * & 1
= §7-0350 | COLLAR # 1
g 13-0180 CYLINDER NUT 1
10 607—3 LOCK ING SLIDE REPLACEMENT KIT (743} | 1 |+ SPECIFY FINISH
973082 SPINDLE ASSEMBLY (1 3,4 DOOR)
13 97-3093 SPINDLE ASSEMBLY (2* DOOR} 1 |® SPECIFY #41 CYLINDER
97-3094 | SPINDLE ASSEMBLY (2 1/4* DOOR) BY KEYING REQUIREMENTS
14 | 97-D479 [SPINDLE LOCKING HUB i
15 | 07-0527 | RETAINING RING {1 SECeer Y MeRER Besli
16 | 97-0499 | GUIDE 2
17 | ©01-1154 |MACHINE SCREW 6-32 x 1/4 2 | NOTE 607 KIT CONTAINS ALL
18 01-4507 | GROOV PIN 2 PARTS NEEDED TO
to | _97-0425 [HUB SPRING (ALL OTHER LEVERS) | , REPLACE LOCKING SLIDE
97-0566 | HUB SPRING (J LEVER ONLY)
30 | 6B-3671 ADAPTER 1
01-4451 THRU BOLT 1,420 x 2 3/8 {1 3/4 DOOR)
01-4372 THRU BOLT 1/4-20 x 2 5/8 {2 DOOR) 2
01-4373 THRU BOLT 1rs4-20 x 2 7/8 {2 174 DOOR)

gD

N
o )
o




Parts List

Pags Ne Eev
700,.15-1 E

Oserles 700 SERIES
. FR EEWE%EL ING

Parts List i
| TEM] PART NO. DESCR | PT ION QTY
i —— | casE 1
F —— | LEVER HANDLE = z 1
3 | 97-0477 | BUSHING [NSERT 1
4 97-0478 | LOWER HUB PLATE 1
5 |82-0184 | CAP NUT 1
& |G1-1182 | CAP SCREW i
7 CYLINDER * & i
8 |[97-0350 [ COLLAR = i
9 |[13-0180 | CYLINDER NUT 1
10 | 607-3 | LOCK!NG SLIDE REPLACEMENT KIT (743) 1
13 | 97-3092 [SPINDLE ASSEMBLY (1 3/4- DOOR) | 1
14 | 97-0479 | SPINDLE LOCKING HUB 1
15 | 97-0528 | RETAINING RING 1
16 {97-04898 | GUIDE 2
17 | 061-1154 | MACHINE SCREW 6-32 x 1/4 2
18 | 01-4507 | GROOV PIN 2
19 |87-0425 | HUB SPRING (ALL OTHER LEVERS) § ,

97-0566 | HUB SPRING (J LEVER ONLY)
28 [ 68-1254 | BRACKET 1
28 [01-1478 | MACHINE SCREW 1,4-20 x 378 1

01-4451 {THRU BOLT 1,4-20 x 2 3/8 (1 374 Docr} | 2

1/1/2002

+ SPECIFY FINISH

@ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

* SPECIFY LEVER DESIGN BY
HAND

NOTE: 700-6 ET CONTROL
IS ONLY AVAILABLE FOR
1=374 DOORS

NOTE: 807 KIT CONTAINS ALL
PARTS NEEDED TO REPLACE
LOCKING SLIDE




()series 700 SERIES

FREEWHEEL NG

Parts List

Page No  Rev
700,16 E

Parts List N
ITEM| PFART NO. DESCRIPTION QTY
1 CASE 1
2 e LEVER HANDLE =+ + 1
3 970477 BUSHING |INSERT 1
4 97-0478 LOWER HUB PLATE 1
L] 82-0184 CAP NUT 1
_E 01-1182 CAP SCREW 1
7 CYLINDER =+ & 1
8 97=-0350 COLLAR = 1
E 13-0180 CYL INDER NUT 1
10 B07-4 LOCK NG SLIDE REPLACEMENT KIT (748) | 1
97-3092 SP INDLE ASSEMBLY {1 3,4 DDOR)
13 97-3093 SP[NDLE ASSEMBLY (2 DOOR) 1
97-3094 SPINDLE ASSEMBLY (2 1/4* DOOR)
14 | Q7-0479 SPINDLE LOCKING HUB 1
18 97-0527 RETAINING RING 1
16 | 97-0499 [ GUIDE 2
17 01-1154 MACHINE SCREW &-3z x 1,4 2
18 D1-4507 CROOV PIN 2
19 87-0425 HUB SPRING (ALL OTHER LEVERS) 1
§7-0566 HUB_SPRING {J LEVER ONLY)
D1-4451 THRU BOLT 1,4-20 x 2 3/8 (1 374 DOOR)
01=—432 THRU BOLT 1,4-20 x 2 5,8 (2 DOOR) 2
01-4373 THRU BOLT 1,4-20 x 2 7/8 (2 1,4 DOOR)

1/172002

# SPECIFY FINISH

@ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

+ SPECIFY LEVER DESIGN BY
HAND

NOTE: 8G7 KIT CONTAINS
ALL PARTS NEEDED TO
REPLACE LOCKING SLIDE.




) Parts List
O Series 700 SERIES Page No  Rev
] FREEWHEEL ING 700.17 E
Parts List 74_%'-_4_ 11,2002
ITEM| PART NO. DESCRIPTION aTy
1 CASE 1
2 LEVER HANDLE + + i
3 97-0477 | BUSHING INSERT 1
4 97-0478 | LOWER HUB PLATE 1
5 82-01684 CAP NUT 1
6 01-1182 [ CAP SCREW 1
7 CYLINDER * & l
8 97-0350 | COLLAR # 1
9 13-0180 | CYLINDER NUT 1
) 607-4 LOCK{NG SL IDE REPLACEMENT KIT (748) | 1
97-3098 _ [SPINDLE ASSEMBLY (1 3/4” DOOR)
13 97-3099 |SPINDLE ASSEMBLY (2° DOOR) 1
87-3100  |SPINDLE ASSEMBLY (2 1,4° DOOR) + SPECIFY FINISH
14 97-0479 SPINDLE LOCKING HUB 1 | & SgscégrﬁgiRggblggﬁféHTs
18 97-0499 CUIDE 2
17 | 01-1154 | MACHINE SCREW o632 x 1/4 2 |2 SEECJ;;D'-EVER DESIGN
18 | 01-4507 JGROOV PIN 2 I NOTE: 607 KIT CONTAINS
19 97-0425 HUB SPRING (ALL DOTHER LEVERS) 1 ALL PARTS NEEDED TO
97-0566 | HUB SFRING (J LEVR ONLY} REPLACE LOCKING SLIDE
26 68-0852 | CAM 1
27 01-1027 | MACHINE SCREW 1024 = 378 1
28 88—0853 | BRACKET 2
29 01-1478 | MACHINE SCREW 1,4-20 x 38 2
01-4451  [THRU BOLT 1/4-20 x 2 3/8 (1 3,4 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5,8 (2 DOOR) 2
01-4373 THRU BOLT 1/4-20 x 2 7/8 (2 1/4 DOOR)




Parts List

Page No Rev’
700.17-1 E

OSGI’ISS 700 SERIES
_ FREEWE?ELING

Parts List T
ITEM | PART NO. DESCRIPTION QTY
1 —_— CASE 1
2 — LEVER HANDLE #* #* 1
3 97-0477 | BUSHING INSERT 1
4 87-0478 | LOWER HUB PLATE 1
5 82-0184 | CAP NUT 1
3 01-1182 | CAP SCREW 1
7 — CYLINDER * ¢ 1
8 97-0350 | COLLAR = 1
] 13-0180 | CYLINDER NUT 1
10 607-5 LOCKING SLIDE REPLACEMENT KIT (746-5) 1
13 | 97-3092 |[SPINDLE ASSEMBLY (1 3/4* DOOR) 1
14 | 97-0479 | SPINDLE LOCKING HUB 1
15 [ 97-0528 [RETAINING RING 1
16 | 97-0499 | GUIDE 2
17 | 01-1154 |MACHINE SCREW 6-32 x 1,4 2
18 | 01-4507 | GROOV PIN 2
19 97-0425 | HUB SPRING (ALL OTHER LEVERS) 1

97-0566 | HUB SPRING (J LEVER ONLY)
28 | 68-1254 [BRACKET 1
29 | 01-1478 [SCREW 1,4-20 x 3/8 1

01-4451 [THRU BOLT 1,4-20 x 2 3,8 (1 374 DOOR) >

1/1,2002

*+ SPECIFY FINISH

@ SPECIFY #41 CYLINDER
BY KEYING REQUIREMENTS

+ SPECIFY LEVER DESIGN BY
HAND

NOTE: 700-6 ET CONTROL
IS ONLY AVAILABLE FOR
1-3/4 DOORS

NOTE: 607 KIT CONTAINS ALL
PARTS NEEDED TO REPLACE
LOCKING SLIDE



Parts List

Page No  Rev

700,18 E

Osemes 700 SERIES
) FREENE%ELING
Paris List 2454

ITEM] PART NO. DESCRIPTION QTY

1 — CASE 1

2 LEVER HANDLE # £ 1

3 Q7-D477 BUSHING INSERT 1

4 97-0478 LOWER HUB PLATE 1

<) 82-0184 CAP NUT 1

6 01-1182 CAP SCREW 1

7 CYLINDER = ¢ 1

B 97-0350 COLLAR = 1

9 13-0180 CYL INDER NUT 1

10 607-4 LOCKING SLIDE REPLACEMENT KIT (748) 1
897-3092 SPINDLE ASSEMBLY (1 3/4* DOOR)

13 87-3093 SPINDLE ASSEMBLY (2 DOCR) 1
97-3094 SPINDLE ASSEMBLY (2 1,47 DOOR)

14 9?~D4?g_ SPINDLE LOCKING HUB 1

15 §7-0527 RETAINING RING 1

18 97-0499 GUIDE 2

17 D1-1154 MACHINE SCREW 8-32 x 14 2

18 01-4507 GROOV PIN 2

19 97-0425 HUB SPRING (ALL OTHER LEVERS) 1
47-0566 HUB SPRING ({J LEVER ONLY)

30 68-3871 ADAPTER 1
01-4451 THRU BOLT 1/4-20 x 2 378 {1 374 DOOR)
01~4372 THRU BOLT 1,420 x 2 5/8 (2 DOOR) 2
01-4373 THRU BOLT 1/4-20 x 2 7/8B (2 1,4 DDOR)

5/29/2002

+ SPECIFY FINISH

$ SPECIFY #41 CYLINDER
BY KEYING REQU|REMENTS

+ SPECIFY LEVER DESIGN BY
HAND

NOTE: 807 KIT CONTAILNS ALL
PARTS NEEDED TO REPLACE
LOCKING SLIDE




_ Parts List
(O series 79 SEigs rase o Rev
. CONTROL 700,18 E
Parts List 773 & 774 1/1,/2002
| TEM PART NO. DESCRIPTION ory
1 CASE 1
2 - | EVER HANDLE = 1
3 G7-0477 BUSHING INSERT 1
S O7-0528 LOWER HUB FLATE 1
5 82-0184 CAP NUT 1
12 01-35863 MACHINE SCREW 5-40 x 174 2 + SE‘E%EEDLWER DES I GN

97-0548 | SPINDLE (1 3,47 DOOR)
13 [ 97-0550 |SPINDLE (2° DOOR) 1
97-0551 |SPINDLE (2 1/4" DOOR)

14 01-0150 WIRE CLIP 1
15 68-1402 RETAINING PLATE (ELECTRICAL) | 1
17 01-1154 MACHINE SCREW #6-32 x 1,4~ 2
18 01-4507 GROOY PIN 2
19 97-0425 HUB SPRING (ALL OTHER LEVERS) | ,
970566 HUB SPRING (J LEVER ONLY)
20 01-0888 LOCK WASHER 2
o1 97-2865 SOLENOID ASSEMBLY (773) 1

97-2866 SOLENOID ASSEMBLY (774)

22 97-0328 SOLENOID COVER

23 87-0329 LOCKEING TAIL

01-4451 THRU BOLT 1,4-20 = 2 3-8 {1 3,4 DOOR)
01-4372  |THRU BOLT 1,420 x 2 5,8 (2 DOOR) 2
01-4373 THRU BOLT 1,420 x 2 778 (2 1,4 DOOR)

.




Parts List

Poge Ho Rew
700.20 E

i 7
Oseries 7 e
Parts List 773-4 & 7744
ITEM| PART NO. DESCRIPTION GTY
1 — CASE 1
2 r—— LEVER HANDLE * £ 1
3 970477 BUSHING INSERT i
4 a97-0528 {LOWER HUB PLATE 1
5 &2-0184 CAP NUT ]
B 01-1182 CAP SCREW 1
12 01-3563 MACHINE SCREW 5-40 x 14 2
730-4 RETROFIT KIT {1 374 DOOR)
13 730=-5 RETROFIT KIT (2 DOOR) 1
730~6 RETROFIT KIT (2 1,4 DOOR)
15 68-1402 RETAINING PLATE (ELECTRICAL) i
i8 01-4507 CROOV PIN 2
19 a97-0425 HUB SPRING (ALL OTHER LEVERS) 1
97-05686 HUB SPRING (J LEVER ONLY)
20 01-08868 LOCK WASHER 2
- 97-28865 SOLENCID ASSEMBLY (773) 5
97-2866 SOLENCID ASSEMBLY (7748
22 87-0328 SOLENGCID COVER 1
23 g7-0328% LOCKING TAIL 1
24 0D1-1154 MACH |NE SCREW #8-24 » 14~ 9
26 GR-0R5Z CAM 1
27 01-1027 MACHINE SCREW 10-24 x 3.8 i
28 68-0853 BRACKET 2
24 01-1478 MACHINE SCREW 1,4-20 x 3/8 2
01-4451 THRU BOLT 1r,4-20 x 2 3/8 {1 3/4 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5,8 (2 BOOR) 2
01-4373 THRU BOLT 1s4-20 x 2 7,8 {2 1s4 DDOR)

17172002

+ SPECIFY FINISH

4+ SPECIFY LEVER DESIGN
BY HAND

NOTE: 730 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE SPINDLE
AND APPROPRIATE THRU
BOLT KIT.




Parts List

Paga Ho  Rev
700.21 D

O series "B iter
NTROL
Parts |Ligt - 7=B& IS
TEM} PART NO. DESCRIPTION QrTy
1 s CASE 1
2 LEVER HANDLE + X 1
3 870477 BUSHING INSERT i
£ 97-0480 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW 1
12 01-3563 MACHINE SCREW 5-40 x 1/4 2z
730-7 SPINDLE KIT {1 3/4- DOCR)
13 730-8 SPINDLE KIT (2* BOOR) 1
730-9 SPINDLE KIT {2 1,4 DOOR)
14 01-0150 WIRE CLIP 1
18 97-0527 RETAINING PLATE 1
17 01-1154 MACHINE SCREW 8-32 x 1s4 2
18 01-4507 GROOV PIN p
10 97-0425 HUB SPRING (ALL OTHER LEVERS} 1
970566 HUB SPRING (J LEVER OHLY)
20 01-0868 LOCK WASHER 2 |
21 87-2885 SOLENO 1D ASSEMBLY (773-5 & 773-8)
97-2886 SOLENOID ASSEMBLY (774-6 & 774-8)
22 87-0328 SOLENOID COVER 1
23 87-0329 LOCKING TAIL 1
01=4451 THRU BOLT 1,420 x 2 3/8 {1 3/4 DOCR)
01-4372 THRU BOLT 1,420 x 2 5/B (2 DOOR) 2
01-4373 THRU BOLT 1,426 x 2 7/8 (2 1/4 DOOR)

27472000

+ SPECIFY FINISH

+ SPECIFY LEVER DESIGH
8Y HAND

NOTE: 730 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE SPINDLE AND
THRUBOLTS FOR SPECIFIED
DOOR THICKNESS



Parts List

Page No  Rev
700.21-1 D

Oseries 7% s

Parts List 77358 & 754-6
ITEM| PART NO. DESCRIPTION QrY
1 CASE i
2 — LEVER HANDLE # + i
3 Q7-0477 BUSHING |NSERT 1
4 670480 HUB PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW 1
12 01-3563 MACH|NE SCREW 5-40 x 1,4 2
13 97-0549 SPINDLE (1 3/4" DOOR) 1
15 68-1402 RETAINING PLATE (ELECTRICAL)Y | 1
18 01-4507 GROOV PIN 2
- 97-0425 HUB SPRING (ALL OTHER LEYVERS) i

97-0566 HUB SPRING (J LEVERS ONLY)
20 01-08B8 LOCK WASHER 2
21 97-2865 SOLENOID ASSEMBLY (773) 1

97-25866 SOLENDID ASSEMBLY (774)
22 97-0328 SOLENOID COVER 1
23 01-0329 LOCKING TAIL 1
24 0i-1154 MACHINE SCREW 8-32 x 14 2
23 68-1254 BRACKET 1
29 01-1478 SCREW 1,4-20 X 3/B 1

01-4451 THRU BOLT 1,4-20 x 2 3.8 (1 34 DOORY 2

_ ,
NS

 —
| E—— A N\

A

\

7,

17172002

* SPEC|FY FINISH

+ SPECIFY LEVER DESIGN
BY HAND

NOTE: 700-6 ET CONTROL
i3S ONLY AVAJILABLE
FOR 1 3/4 DOORS



Parts List

Page No Rew
700.22 E

() series 700 SERIES
) CONTROL
Parts List 775 & 776
ITEM{ PART NO. DESCRIPTICN QrY
1 CASE =« 1
_g S LEVER HANDLE =* % 1
3 97-0477 BUSHING INSERT 1
4 97-0528 LOWER HUB PLATE 1
5 B2-0184 CAP NUT 1
6 D1-1182 CAP SCREW 1
7 CYLINDER * @ 1
12 01-3583 MACHINE SCREW 5-40 x 1.4 2
687-05490 SPINDLE {1 3/4* DOOR)
13 97 -0550 SPINDLE (2~ DOCR) 1
97-0551 SPINDLE (2 1/4" DOOR)
14 01-0150 WIRE CLIP 1
15 68-1402 RETAINING PLATE (ELECTRICAL) 1
17 01=-1154 MACHINE SCREW #6-32 x 174~ 2
18 01-4507 GROOV PIN 2
19 97—012§_ HUB SPRING (All OTHER LEVERS) ,
§7-0586 HUB SPRING (J LEVER ONLY)
20 01-0888 LOCK WASHER 1
21 87-2885 SOLENOID ASSEMBLY (775} 1
97-2866 SCLENCID ASSEMBLY (778)
22 97-0328 SOLENIOD COVER 1
23 97-0329 LOCKING TAIL 1
24 13-0086 BACKPLATE 1
13-0074 CONNECTING SCREW
25 13-D075 CONNECTING SCREW 2
(2 1,2 DOOR AND OVER)
01=-4451 THRU BOLT 1,4-20 x 2 3/8 {1 374 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5.8 (2 DOOR) 2
01-4373 THRU BOLT 1,4-20 x 2 778 (2 1,4 DOOR)

11,2002

* SPECIFY FINISH

% SPECIFY #34 CYLI[NDER
BY KEYING
REQU | REMENTS

+ SPECIFY LEVER DESIGN
BY HAND




Parts List

Page No  Revy
700.23 F

Oseries "85k
. CONTROL
Parts List 777

[TEM[ PART NO. DESCRIPTION QTY

1 CASE * 1

2 LEVER HANDLE + + 1

3 97-0477 BUSHING INSERT 1

4 97-0528 HUB PLATE 1

5 82-0184 CAP NUT 1

B 01-1182 CAP SCREW 1

7 —_— CYL NDER * @& 1

12 D1~4540 MACHINE SCREW 3-48 x 5/8° i
§7-0549 SPINDLE (1 3/4° DOOR)

13 §7-0550 SPINDLE (2” DOOR) 1
97-0551 SPINDLE (2 1,4° DOOR)

15 B8—1402 RETAINING PLATE (ELECTRICAL) | ¢

17 01-1154 MACHINE SCREW f#6-32 x 1/4- 2

19 97-0425 HUB SPRING (ALL OTHER LEVERS)
97-0586 HUB SPRING (J LEVER ONLY)

21 52-2556 MOTOR & HOUSING ASSEMBLY 1
014451 THRU BOLT 1,4-20 x 2 3/8 {1 34 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5/8 (2 DOOR) 2
01-4373 THRU BOLT 1,4-20 x 2 7/8 (2 1/4 DOOR)

12/31/2002

* SPECIFY FINISH

@ SPECIFY #4656 CYLINDER
BY KEYING
REQU | REMENTS

+ SPECIFY LEVER
DESIGN BY HAND



Parts List

Page No Rev
700_.23-1 B

O Ser| 82 CEVeR”
res CONTROL

Parts List 7778
TTEM| PART NO, DESCRIPTION QTyY
1 CASE 1
2 —_— LEVER HANDLE = #+ 1
3 97-0477 BUSH|NG INSERT 1
4 97-0480 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
3 01-1182 CAP SCREW 1
7 CYLINDER ASSEMBLY * & 1
12 01-4540 | MACHINE SCREW #3-48 x 5.8¢ 2
13 97-0541 SPINDLE 1
15 | 68-1402 [RETAINING PLATE (ELECTRICAL) | 1
17 Q1=1154 MACHINE SCREW $8-32 x tr4r 2
19 a97-0425 HUB SPRING (ALL GTHER LEVERS) 1

97-0566 | HUB SPRING (J LEVERS ONLY)
21 52-2558 MOTOR & HOUSING ASSEMBLY i
24 i3-0086 BACKPLATE 1
- 13=-0074 CONNECT ING SCREW 5

13=0075 ?:? I;I];J;E ggﬁll?NEang'\EE?

01-4451 |THRU BOLT 1,420 x 2 3/8 (1 34 DOORY

01-4372 |THRU BOLT 1,420 x 2 5/8 (2 DOOR) 2

01-4373 {THRU BOLT 1,420 x 2 7/8 (2 1/4 DOOR)

AP

=

"

Py

fik

12/31,2002

# SPECIFY FINISH

@ SPECIFY #34 CYLINDER
BY KEYING REQUIREMENTS

+ SPECIFY LEVER DESIGN
BY HAND



Parts List

Page Ne Rav
700.24 F

(Oseries ?EC%E%Z&LES
Parts List 778

ITEM] PART NO. DESCRIPT | ON Ty

1 CASE = 1

2 — LEVER HANDLE # = 1

3 QZ:Q}?? BUSHING INSERT 1

< 97-0528 HUB PLATE 1

5 82-0184 CAP NUT 1

6 01-1182 CAP SCREW 1

12 01-4540 MACHINE SCREW 3-48 x 5.8+ 2
97-0549 SPINDLE {1 3/4° DOOR)

13 §7-0550 |SPINDLE {2~ DOCR) 1
87-0551 SPINDLE {2 1,4+ DOOR)

18 68-1402 RETAINING PLATE (ELECTRICAL) 1

17 D1-1154 MACHINE SCREW #8-35 x 1.4 2

19 97-0425 HUB SPRING (ALL OTHER LEVERS) 1
97-05886 HUB SPRING (J LEVER ONLY)

21 52-25586 MCOTOR & HOUSING ASSEMBLY 1
01-4451 THRU BOLT 1,4-20 x 2 3/8 (i 3.4 DOOR}
01-4372 THRU BOLT 1,420 x 2 5/8 (2 DOOR) 2
01-4373 THRU BOLT 1,420 x 2 7/8 (2 1,4 DOOR)

12/31,2002

* SPECIFY FINISH

* SPECIFY LEVER DESIGN
BY HAND



Parts List

Page No Rav
700,26 C

12/31,2002

O serjes "B TEoiES
€ r l CONTROL
Parts List 7768

ITEM| PART NO. DESCRIPTJON aTy

1 CASE = 1

2 LEVER HANDLE = #+ 1

3 87-0477 BUSHING 1NSERT 1

4 97-0480 LOWER HUB PLATE 1

5 82~-0184 CAP NUT 1

6 01-1182 CAP SCREW 1

12 01-4540 MACH INE SCREW #3-48 x 5/8+ 2

13 97-0541 SPINDLE 1

15 68-1402 RETAINING PLATE (ELECTRICAL) 1

17 0i-1154 MACHINE SCREW #6-32 x 1/4+ 2

19 897-0425 HUB SPRING (ALL OTHER LEVERS) ]
97-05866 HUB SPRING {J LEVERS ONLY)

21 52~2556 MDTOR & HOUSING ASSEMBLY 1
01-4451 THRU BOLT 1,4-20 x 2 3/8 (1 3/4 DOOR)
01-4372 THRU BOLT 1,4-20 x 2 5/8 (2 DOOR) 2
01-4373 THRU BOLT ir4-20 x 2 7/8 (2 1./4 DOOR)

* SPECIFY FINISH

* SPECIFY LEVER DESIGN BY HAND




